

Our Ref: SW/MG/GL

15 September 2011

**Report 179942**

**Page 1 of 2**

Maurice Phillips Contracts Limited (AGUA)  
Hyde House  
The Hyde  
London  
NW9 6LH

Contact: Robert Walton

---

DATE RECEIVED	: 9 SEP 2011
QUALITY/REFERENCE	: AGUA MISTIQUE
REPUTED FIBRE CONTENT	: NOT GIVEN
COLOUR/DESIGN	: SILVER
END USE	: UPHOLSTERY
PERFORMANCE STANDARD	: GENERAL

---

REQUEST: Martindale abrasion

---



**S. WISEMAN**  
**LABORATORY MANAGER**



**M. GRAINGER**  
**SENIOR TECHNOLOGIST**

*This report may not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.*

15 September 2011

**Report 179942**

**Page 2 of 2**

**PHYSICAL**

**BS EN 12947:1998 Martindale Abrasion**

12 kPa Load

Number of rubs to breakdown:	100,000
------------------------------	---------

---